DOCKET NO. D-1981-071 CP-5
DELAWARE RIVER BASIN COMMISSION
Special Protection Waters
Borough of Jim Thorpe

Surface Water and Groundwater Withdrawal
Borough of Jim Thorpe, Carbon County, Pennsylvania

PROCEEDINGS

This docket is issued in response to an Application submitted by Entech Engineering, Inc.
on behalf of the Borough of Jim Thorpe to the Delaware River Basin Commission (DRBC or
Commission) on September 17, 2014 for renewal of an allocation of groundwater and surface
water and review of a groundwater and surface water withdrawal project (Application). The
Pennsylvania Department of Environmental Protection (PADEP) issued its most recent Public
Water Supply Operation Permit No. 3130043 for the groundwater wells on March 16, 2010.
Water Allocation Permit No. WA13-69B was issued by PADEP on October 30, 1990 for the
surface water supply.

The Application was reviewed for continued inclusion in the Comprehensive Plan and for
approval under Section 3.8 of the Delaware River Basin Compact. The Carbon County Planning
Commission has been notified of pending action on this docket. A public hearing on this project
was held by the DRBC on November 10, 2015.

A. DESCRIPTION

1. Purpose. The purpose of this docket is to renew the approval of the docket holder’s
existing water withdrawal of up to 13.175 million gallons per month (mgm) of surface water
from an existing intake on Mauch Chunk Creek for use in the docket holder’s West Side Public
Water System and up to 12.4 mgm of groundwater from Wells Nos. 1 and 4 for use in the docket
holder’s East Side Public Water System. This docket combines two previous DRBC approvals
with a decrease in groundwater allocation.

2. Location. The existing project intake is located on Mauch Chunk Creek, a tributary to
the Lehigh River, approximately 1.5 miles downstream from the Mauch Chunk Reservoir. The
Mauch Chunk Creek at the withdrawal site is designated is designated by the PADEP as
supporting Cold Water Fishes and Migratory Fishes (CWF-MF). The project wells are completed
in the Mauch Chunk Formation and are located in the drainage area of Silkmill Run in the
Mauch Chunk Creek-Lehigh River Watershed. Silkmill Run near the project area is designated
by PADEP as a CWF-MF waterbody. The intake and wells are located within the drainage area
to the Lower Delaware Special Protection Waters (SPW) in the Borough of Jim Thorpe, Carbon
County, Pennsylvania. Specific location information has been withheld for security reasons.



D-1981-071 CP-5 (Borough of Jim Thorpe Surface Water and 2
Groundwater Withdrawal)

3. Area Served. The docket holder supplies water to two separate non-interconnected
service areas, the East Side System and the West Side System. Wells Nos. 1 and 4 serve the
eastern half of the Borough of Jim Thorpe (East Side System), which is separated from the
western half (West Side System) by the Lehigh River. The western portion of the Borough of
Jim Thorpe is served by the Mauch Chunk Creek surface water withdrawal. The service area is
shown on maps submitted with the Application. For the purpose of defining Area Served, the
Application is incorporated herein by reference consistent with conditions contained in the
DECISION section of this docket.

4. Physical features.

a. Design criteria. The East Side System groundwater supply currently serves
water to approximately 2,288 persons on 915 domestic service connections, 47 commercial
service connections, one industrial service connection and 8 institutional service connections and
records an existing average and maximum daily water demand of 0.236 million gallons per day
(mgd) and 0.334 mgd, respectively. The docket holder projects the 10-year average and
maximum daily water demand to increase to 0.254 mgd and approximately 0.4 mgd,
respectively. The total groundwater allocation of 12.4 mgm should be sufficient to meet the
future demands of the East Side System.

The West Side System surface water supply currently serves water to approximately
1,810 persons on 724 domestic service connections, 57 commercial service connections, one
industrial service connection and one institutional service connection and records an existing
average and maximum daily water demand of 0.231 million gallons per day (mgd) and 0.334
mgd, respectively. The docket holder projects the 10-year average and maximum daily water
demand to increase to 0.251 mgd and 0.400 mgd, respectively. The continued surface water
allocation of 13.175 mgm should be sufficient to meet the future demands of the West Side
System.

b. Facilities.
East Side System.

The East Side System is served by wells. The existing project wells have the following
characteristics:

CASED DEPTH/
CASING PUMP YEAR
WELL NO. DEPTH DIAMETER CAPACITY DRILLED
1 408’ 16°/10” 260 gpm 1913
4 450° 53°/8” 350 gpm 1980

All Wells are metered

All East Side System service connections are metered




D-1981-071 CP-5 (Borough of Jim Thorpe Surface Water and 3
Groundwater Withdrawal)

Prior to entering the distribution system, the water is chlorinated.

The project wells and treatment facilities are located outside of the mapped 100-
year floodplain of Silkmill Run.

The East Side System is not presently interconnected with any other distribution
System.

West Side System
The West side system is served by surface water withdrawn from Mauch Chunk Creek.
The existing intake has the following characteristics:

WITHDRAWAL PUMP 7Q10 FLOW YEAR
INTAKE NO. WATER BODY | CAPACITY | ATINTAKE | CONSTRUCTED
1 Mauch Chunk 0.505 mgd 1.38 cfs) 1968
Creek 0.892 mgd

(1) Low flow statistics calculated using USGS Streamstats v.3.0.

Withdrawals from the intake are metered.

All West Side System water service connections are metered.

Prior to entering the distribution system, the water is treated as described below.

The water treatment plant is located along the Mauch Chunk Creek, but is located
outside its mapped 100-year floodplain.

The West Side system is not presently interconnected with any other distribution
system.

The Borough of Jim Thorpe Westside System obtains its water supply from a small
intake dam on Mauch Chunk Creek, about 1 miles downstream of the Mauch Chunk Creek
Reservoir owned by the Carbon County Commissioners. The Mauch Chunk Creek Reservoir,
constructed in May of 1968, is a multipurpose reservoir and makes releases to control low flow
in Mauch Chunk Creek. The Mauch Chunk Reservoir has a normal surface area pool of 320
acres and a storage of 1.36 billion gallons. The DRBC Comprehensive Plan has recorded a water
supply storage of 375 acre-feet of water supply capacity or 122 million gallons. PADEP
previously determined that a minimum continuous flow of 0.58 mgd is assured downstream of
the dam through an orifice in the sluice gate on the downstream pond drain discharge. In
addition, a gated 8-inch orifice (18 inches below the normal pool) can be used for releasing 122
million gallons of water supply storage for the Borough of Jim Thorpe when required.




D-1981-071 CP-5 (Borough of Jim Thorpe Surface Water and 4
Groundwater Withdrawal)

At the small intake dam on Mauch Chunk Creek, raw water is withdrawn through an 8"
pipe equipped with a top mounted wedge wire intake screen and is treated at a the existing 0.5-
mgd capacity Borough of Jim Thorpe water treatment plant located about 2 mile east of the
intake. Water from Mauch Chunk Creek enters the treatment plant where it is pre-screened and
chemical additions of sodium permanganate, soda ash, chlorine and polyaluminum chloride are
mixed with the water prior to entering one of two Roberts inline filter units each with a capacity
of 350 gpm. The filters have an upflow adsorption clarifier section and a downflow mixed
media filter section. The filter units are backwashed to a backwash tank and then discharged to
the Jim Thorpe sanitary sewer system. Following filtration, the water is treated for pH
adjustment and corrosion control and chlorinated prior to discharging into the clearwell and then
the 1.0 mg concrete storage tank.

c. Other. Wastewater from both the East and West Side Systems is conveyed to the
Borough of Jim Thorpe Wastewater Treatment Plant most recently approved by DRBC Docket
No. D-1996-019 CP-2 on December 4, 2014. The PADEP issued its most recent NPDES Permit
No. PA0021873 on August 8, 2013 for this treatment facility. The treatment facility has
adequate capacity to continue to receive wastewater from the existing project.

d. Cost. There are no construction costs associated with this docket renewal.

e. Relationship to the Comprehensive Plan. Existing Wells Nos. 1 and 4 and the
Mauch Chunk surface water withdrawal were previously included in the Comprehensive Plan by
the Commission in Docket No. D-81-71 CP on August 5, 1982 and Docket No. D-90-22 CP on
October 24, 1990, respectively. The Mauch Chunk Watershed Project was included in the
Comprehensive Plan for conservation measures, flood control, water supply and recreation by
DRBC Docket No. D-65-108 on December 29, 1965.

B. FINDINGS

Special Protection Waters

In 1992, the DRBC adopted Special Protection Waters requirements, as part of the DRBC
Water Quality Regulations (WQR), designed to protect existing high water quality in applicable
areas of the Delaware River Basin. One hundred twenty miles of the Delaware River from
Hancock, New York downstream to the Delaware Water Gap were classified by the DRBC as
SPW. This stretch includes the sections of the river federally designated as "Wild and Scenic" in
1978 -- the Upper Delaware Scenic and Recreational River and the Delaware Water Gap
National Recreation Area -- as well as an eight-mile reach between Milrift and Milford,
Pennsylvania which is not federally designated. The SPW regulations apply to this 120-mile
stretch of the river and its drainage area.

On July 16, 2008, the DRBC approved amendments to its Water Quality Regulations that
provide increased protection for waters that the Commission classifies as Special Protection
Waters. The portion of the Delaware River and its tributaries within the boundary of the Lower



D-1981-071 CP-5 (Borough of Jim Thorpe Surface Water and 5
Groundwater Withdrawal)

Delaware River Management Plan Area was approved for Special Protection Waters designation
and clarity on definitions and terms were updated for the entire program.

Article 3.10.3A.2.e.1). and 2). of the Water Quality Regulations, Administrative Manual -
Part 111, states that projects subject to review under Section 3.8 of the Compact that are located
in the drainage area of Special Protection Waters must submit for approval a Non-Point Source
Pollution Control Plan that controls the new or increased non-point source loads generated
within the portion of the docket holder’s service area which is also located within the drainage
area of Special Protection Waters. The docket holder’s wells and surface water intake providing
water supply to the Jim Thorpe Borough are located within in the drainage area to the Special
Protection Waters. Since this project does not entail additional construction and expansion of
facilities or service areas and there are not any new or increased non-point source loads
associated with this approval, the non-point source pollution control plan requirement is not
applicable at this time. Accordingly, Special Condition C.II.v. has been included in the Decision
section of this docket.

PADEP Water Allocation Permit and Passby Requirements

PADEP Water Allocation Permit No. WA 13-69B issued to Jim Thorpe Municipal
Authority on October 30, 1990 and transferred to the Borough of Jim Thorpe on September 16,
1998, granted the right to withdraw up to a maximum of 425,000 gpd from Mauch Chunk Creek
for use in the West Side System. The Water Allocation Permit requires the Borough of Jim
Thorpe to allow a minimum passby flow of 746,000 gpd (1.155 cfs) at the Mauch Chunk Creek
intake. When streamflow below the intake is less than this amount, no water may be withdrawn